

To protect the privacy of customers or suppliers of Salamander Jewelry.
We erased their address from this document.

CERTIFICATE OF QUALITY QUANTITY/WEIGH

CONTRACT NO: E 080342659

证明书序号

日期

CERTIFICATE NO: E83562486

DATE: 2018-03-02

PO-9216619

炉号 HEAT NO	钢种 GRADE	规格 SIZE(m m)	件数 PACK	重量 Kg MASS	硬度 Hardness	化学成分 % CHEMICAL COMPOSITION %								表面质量 SURFACE QUALITY	交货状态 DELIVERY STATE	
						C	SI	Mn	P	S	Cr	Ni	N			Mo
05A1652 B	SUS316L 不锈钢带	0.3*55			<200	0.03 0.02	1.00 0.80	2.00 1.80	0.045 0.040	0.03 0.027	16-18 17.60	10-14 12.04		2-3 2.5	合格	固溶
水压试验 WATER PRESSURE TEST		扩口试验 DRIFT EXPANDINGTEST		压扁试验 FLATIENING TEST		抗拉强度 YENSILE STRENGTH a b (Mpa)		屈服强度 YTELD STREN GTH o g (mpa)		伸长率 ELONGATINON		晶间腐蚀 CORR-OSTION TEST GB4334.5 法				
						500		200		30		CONFOMITY				
						520		240		35		CONFOMITY				
有质量异议时, 请详告证明书序号、规格、重量等。 When there is diffcrecdce on qunlity, plccify certificate No、size、welght、and so				产品名称 (NAME OF ARTICLE) :SUS316L 不锈钢带 执行标准 (EXECUTIVESTANDARDS): JIS/T 14976-2003 生产许可证号 (PRODUCTION LICENSE) XK05-212-00072 ISO9001-2000:15/05Q5543R11												

To protect the privacy of
customers or suppliers of
Salamander Jewelry.
We erased their address
from this document.